11-400090C MAC 21SP 10/86 to 11/89 IPL 219722 Page 1 of 11
Grass Catcher




11-400090C MAC 21SP 10/86 to 11/89 IPL 219722
Grass Catcher

Page 2 of 11

Qty Description

Ref # Part Number
1 219653
2 219701

3 219679

1 Catcher Kit
10 Screw - 10-24 x 3/4
10 Nut-10-24



11-400090C MAC 21SP 10/86 to 11/89 IPL 219722 Page 3 of 11
Handlebar Assembly




11-400090C MAC 21SP 10/86 to 11/89 IPL 219722 Page 4 of 11
Handlebar Assembly

Ref # Part Number Qty Description

1 219601 1 Handlebar-Upper (Push Mower)
219602 1 Handlebar-Upper (Self Propelled Mower)

2 219603 1 Handlebar-Lower

3 219604 2 Handlebar Knob

4 219605 1 Engine Control Lever

5 219606 1 Bail Up-Stop Bracket-L.H.
219607 1 Bail Up-Stop Bracket-R.H.

6 219608 2 Saddle Bolt 5/16 - 18 x 2"

7 219671 2 Screw -10-32 x 1/2"

8 219609 1 Handle Panel

9 219610 1 Cable-Zone Restart

10 219671 1 Screw -10-32 x 1/2"

11 219611 1 Throttle Control

12 219612 1 Clamp - Throttle

13 219672 1 Screw-10x5/8

14 219673 1 Capscrew - Hex Hd 1/4-20 x 2"

15 219674 1 Nut-1/4-20

16 219613 2 Cable Tie

17 219614 2 Rope Guide

18 219615 1 J-Bolt

19 219675 1 Nut-1/4-20

20 219616 1 Drive Control Lever

21 219617 1 Drive Cable Assembly

22 219676 1 Capscrew-Hx Hd 5/16-18 x 1 1/2"

23 219677 1 Nut-5/16-18

24 219678 1 Screw - 10-24 x 3/4" Rd Hd

25 219679 1 Nut-10-24



Page 5 of 11

11-400090C MAC 21SP 10/86 to 11/89 IPL 219722

Mower Assembly (Push)




11-400090C MAC 21SP 10/86 to 11/89 IPL 219722
Mower Assembly (Push)

Page 6 of 11

Ref # Part Number Qty Description

1 219618 1 Deck Assembly - 21"
2 219619 1 Support - Deck Safety
3 219680 5 Screw - 1/4-20 x 1/2"
4 219620 1 Latch Bracket Assembly
5 219621 1 Blade Hub Assembly

6 219622 1 Cutter Blade - 21"

7 219623 1 Blade Retainer Plate

8 219624 1 Washer - Spring Lock 3/8"
9 219681 Blade Mounting Bolt (Hex Head 3/8-24 x 1 1/4)
10 219682 1 Woodruff Key - #6

11 219625 1 Drag Guard

12 219683 3 Pop Rivet - 3/16"

13 219626 1 Front Axle Assembly
14 219627 1 Rear Axle Assembly
15 219628 4 Axle Retainer

16 219684 1 Screw - 1/4-20 x 5/8"
17 219685 1 Washer - Flat 1/4"

18 219629 2 Wheel - Front 7"

19 219630 2 Wheel - Rear 8"

20 219686 8 Washer - Flat 1/2"

21 219631 4 Hubcap

22 219687 4 Retaining Ring

23 219632 1 Rear Door

24 219633 1 Extension - Rear Door
25 219688 1 Screw - 10-24 x 3/4"
26 219689 1 Nut-10-24 Square

27 219634 1 Torsion Spring

28 219635 1 Handle Bracket - R.H.
29 219636 1 Handle Bracket - L.H.
30 219637 1 Link Bar

31 219690 2 Screw -5/16-18 x 1"
32 219691 2 Washer - Flat 3/8"

33 219692 2 Nut-5/16-18

34 219604 2 Handlebar Knob

35 219693 2 Carr. Bolt - 5/16-18 x 1-1/8"
36 219638 1 Height Adjustor Cap
37 219639 1 Belt Guard Assembly
38 219678 1 Screw - 10-24 x 3/4
39 219679 1 Nut-10-24

40 219694 1 Washer - Flat

41 219640 1 Cover

42 219695 3 Washer - Flat

43 219696 3 Engine Mtg. Bolt

44 219652 1 Deflector - Muffler

45 219700 2 Screw-8/32 x 5/8



Page 7 of 11

11-400090C MAC 21SP 10/86 to 11/89 IPL 219722

Mower Assembly (Self Propelled)




11-400090C MAC 21SP 10/86 to 11/89 IPL 219722 Page 8 of 11
Mower Assembly (Self Propelled)

Ref # Part Number Qty Description

1 219721 1 Deck Assembly - 21"

2 219619 1 Support - Deck Safety

3 219680 6 Screw - 1/4-20 x 1/2"

4 219620 1 Latch Bracket Assembly
5 219641 1 Idler Assembly

6 219697 1 Washer - Nylon

7 219698 1 Retainer

8 219642 1 Idler Spring

9 219643 1 Bushing - Nylon

10 219686 1 Washer - Flat 1/2"

11 219685 3 Washer - Flat 1/4"

12 219682 2 Woodruff Key - #6

13 219699 1 Set Screw

14 219644 1 Motor Pulley

15 219696 3 Engine Mtg. Bolt

16 219645 1 Drive Belt

17 219621 1 Blade Hub Assembly

18 219622 1 Cutter Blade - 21"

19 219623 1 Blade Retainer Plate

20 219681 1 Bolt - Blade Mounting

21 219624 1 Washer - Spring Lock 3/8"
22 219626 1 Front Axle Assembly

23 219628 4 Axle Retainer

24 219646 1 Drag Guard

25 219683 3 Pop Rivet - 3/16"

26 219684 1 Screw - 1/4-20 x 5/8"

27 219647 1 Rear Axle & Transmission Asy
28 See "Transmission Assembly" lllustration and parts list
29 219629 2 Wheel - Front 7"

30 219687 4 Retaining Ring

31 219631 4 Hubcap

32 219648 1 Rear Wheel Cover - R.H.
33 219649 1 Rear Wheel Cover - L.H.
34 219700 2 Screw - 8-32 x 5/8"

35 219694 1 Washer - Flat 3/16

36 219652 1 Deflector - Muffler

37 219650 2 Wheel - Rear 8"

38 219638 1 Height Adjustor Cap

39 219635 1 Handle Bracket - R.H.
40 219636 1 Handle Bracket - L.H.

41 219690 2 Screw -5/16-18 x 1"

42 219691 2 Washer - Flat

43 219692 2 Nut-5/16-18 Hex Lock
44 219632 1 Rear Door

45 219633 1 Extension - Rear Door
46 219634 1 Torsion Spring

47 219688 1 Screw - 10-24 x 3/4"

48 219689 1 Nut-10-24

49 219637 1 Link Bar

50 219651 1 Transmission Cover

51 219639 1 Belt Guard Assembly

52 219678 1 Screw - 10-24 x 3/4" Rd Hd
53 219679 1 Nut-10-24

54 219604 2 Handlebar Knob

55 219693 2 Bolt-5/16-18 x 1-1/8"



11-400090C MAC 21SP 10/86 to 11/89 IPL 219722 Page 9 of 11
Mower Assembly (Self Propelled)

Ref # Part Number Qty Description
56 219695 3 Washer - Flat




Page 10 of 11

11-400090C MAC 21SP 10/86 to 11/89 IPL 219722

Transmission Assembly




11-400090C MAC 21SP 10/86 to 11/89 IPL 219722
Transmission Assembly

Page 11 of 11

Ref # Part Number Qty Description

1 219702 2 Retaining Ring

2 219654 1 Pulley & Set Screw Assembly
3 219703 1 Screw

4 219704 1 Woodruff Key - #2

5 219705 1 Washer

6 219655 1 Lever - Clutch

7 219706 4 Screw

8 219707 1 Screw - 10-24 x 1/2" Pan Hd
9 219708 1 Capscrew - Hx Hd 1/4-20 x 3/4"
10 219656 1 Upper Bracket

11 219657 1 Upper Housing Assembly
12 219709 1 Spring - Neutral Return
13 219710 2 Washer

14 219658 1 Shaft - Worm Gear R.H.
15 219659 1 Gasket

16 219660 1 Gear - R.H.

17 219661 2 Spring Pin

18 219711 1 Washer

19 219712 2 Washer - Flat

20 219783 2 Bearing

21 219714 1 Key

22 219662 1 Gear 3 Clutch Kit

23 219715 1 Washer

24 219716 2 Pin - Cotter 3/32 x 3/4"
25 219717 2 Bearing - Axle

26 219718 2 Washer - Felt

27 219719 2 Washer

28 219663 2 Drive Key

29 219664 1 Gear-L.H.

30 219665 1 Output Shaft

31 219666 1 Lower Housing Assembly
32 219667 1 Lower Bracket

33 219675 1 Nut-1/4-20

34 219668 1 Screw - 1/4-20 x 1/2"

35 219669 1 Complete Transmission
36 219720 1 Set Screw - 1/4-20

37 219670 1 Spring - Drive

38 219274 1 Rear Axle Assembly



